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DOSAGE CHART

Infants and Children: Fever Reducers and Pain Relievers

TYLENOL (ACETAMINOPHEN)
These doses may be given every 4 hours

AGE WEIGHT Oral Susp 160mg/5ml | Chewable Tabs 80 mg Jr Strength 160 mg Tabs
0 - 3 months 6-11 lbs 1.25 ml XX XX
4 - 11 months 12-17 lbs 2.5ml XX XX
12 - 23 months 18 - 23 |bs 3.75 ml XX XX
2-3yrs 24 -35 Ibs 5ml 2 tabs XX
4-5yrs 36 -47 Ibs 7.5 ml 3 tabs XX
6-8yrs 48 - 59 lbs 10 ml 4 tabs 2 tabs
9-10yrs 60 - 71 lbs 12.5 ml 5 tabs 2 % tabs
11 yrs 72 -95 lbs 15 ml 6 tabs 3 tabs
12-14 yrs 96 |bs and over XX XX 4 tabs
IBUPROFEN
We do not recommend for children under 6 months of age
These doses may be given every 6 - 8 hours
WEIGHT Infant Drops 50mg/1.25 ml | Oral Susp 100mg/5ml | Jr Chew Tabs/Caps 100mg Adult Tablets 200mg
12-17 lbs 1.25 ml 2.5ml XX XX
18 - 23 Ibs 1.875 ml 3.75 ml XX XX
24 - 35 Ibs XX 5ml XX XX
36-47 lbs XX 7.5 ml XX XX
48 - 59 lbs XX 10 ml 2 tabs XX
60 - 71 lbs XX 12.5 ml 2 % tabs XX
72 -95 Ibs XX 15 ml 3 tabs 1% tabs
95 Ibs and over XX XX XX 2 tabs
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